Bt arn g e e
Terrence J. O'Brien
President
Kathleen Therese Meany
Vice President
Gloria Alitto Majewski
Chairman Of Finance
Frank Avila

Sone James C. Harris
Barbara J. McGowan

Metropolitan Water Reclamation District of Greater Chicago Cynthia M. Santos

Patricia Young

100 EAST ERIE STREET CHICAGO, ILLINCIS 60611-3154 312-751=5600 Harry “Bus” Yourell

Osoth Jamjun, PE.
Chief of Maintenance and Operations

312.751.5101 FAX: 312.751.5145

Mr. S. Alan Keller, P.E.

Manager, Northern Municipal Unit
Permit Section

Division of Water Pollution Control
Illinois Environmental Protection Agency
1021 North Grand Avenue East

P.O. Box 19276

Springfield, IL 62794-9276

Dear Mr. Keller:

August 28, 2006
[...]
Twenty-nine out of thirty-three separate sewer agencies tributary to the Stickney WRP chose the
ICAP compliance option. Four separate sewer agencies have not achieved compliance and are in
enforcement proceedings. In accordance with this Agreement the MWRD does not have
authority to enforce further reduction in wet-weather flow unless, possibly, when other
violations/problems occur in the system such as SSO’s.

Once an agency has completed its ICAP/150 sanitary sewer rehabilitation program and is in
compliance, it must implement a Long-Term Operation and Maintenance Program (LTOMP)
with a view to maintain wet-weather flow in its sanitary sewer system(s) at or below the target
ICAP or 150 gpepd flow rate as applicable. The LTOMP includes private/public sector sewer
and manhole inspections, maintenance/repairs, and private sector illegal connection detection
and correction. These agencies as Agreement participants submit annual summary reports to the
MWRD reporting their work performed under the LTOMP.

By virtue of its sewer permitting program, the MWRD regulates the quality of new sanitary
sewer and storm sewer construction in separate and combined sewer areas, by requiring use of
sewer materials and joints that are virtually watertight, and limiting the amount of infiltration to
“100 gallons per twenty-four (24) hours per mile per inch-diameter of the sewer pipe for any
section of the system and any time during its service life” (ref. Article 10-4 of the Manual of
Procedures for the Administration of the Sewer Permit Ordinance). The MWRD inspects new
local sewer construction before approval to connect.

By virtue of its Notification and Request for Inspection (NRI) permit program, the MWRD
regulates the quality of existing sanitary sewer rehabilitation and/or replacement work including
I/T control work within or outside local sewer ICAP/150 gpepd programs within its area.

Local Sewer Section
July, 2006



Salt Creek Argo
Interceptor Interceptor
Recycle from SW Grit West Side Interceptor i Recycle from
Dewaiering, SW Seum | Southwest INerCepior [ stiling Basins
Concentration, and SW
Sludge Concentration > > ™ ) Recycle to
Yy v Recycle from SW Sludge —__ JJ¢ TARP Salt Creek
WS Coarse Concentration, Pre & Post Interceptor
Coarse 4 v y P
Screenrin S Screens (4) Digestion Centrifuge and WS > S Coar.se "
& Scum Concentration Tanks SW Coarse creenings
S—— Dumpsters
Screens (6)
v
Main Sewage
Dumpsters
P 6
A ® Main Sewage umps (6) ® 004 Bypass A
Pumps (7) Exhaust Air <==--, Siphon
Fine '
Screenings ! v
* . Grit
. Contact Aerated Grit .
WS Fine » Dewatering  fo
Sereens (6) Chamber Tanks (8) kaf ; 4)g
Recycle to SW . F Y'Y
North Side o T
Interceptor WRP Sludge o Grit |
T ! 0 Dumpsters
s - L p Scum |
cum .. reliminary v cum i
: Skimming ' :
traty < ' P
C?:;QS (z)on Tanks (16) Sludee ™\ Sludge Preliminary Scum
. Screenf 3) ~ Settling Tanks }—» Concentration
Scum ) (20) Tanks (2)
Recycle to Salt )
Durnpsters Creek (Alt) ‘ '
1)
Sludge Conc. )
v Return Tanks (16) [~~~
. Pumps (4) , 002 Bypass - .
Grit Recycle to SW ¢ ~ - Polvmer Siphon
Channels I YImeT 1
) nterceptor X 4 R
5 t Pre-Digestion ;
| Centrifuges (16) E
Grit Imhoff Tanks ) Aeration Tanks Bag Filters
H Battery A (36), ! Battery A (8), B (8), 4)
B (36), C (36) ] ! C®),D(®
Dumpsters )
Sludge Holding : A
Tanks (Feed) : WAS 'o,
(6) -~ - = ' -1
] b e ) [ I——
¥
T /L
1)
Final Settling T:
Methane Gas to " E S n:f (22)’1}2%2:;: ks Blowers (5)
- Boilers and - - Dlgestzrs (24) : C (24), D (24) RAS
Siphon Electric Turbine )
1)
]
DS-11 ‘ :
TARP Sludge Holding ) ]
Tanks (Draw) }---! \
(6) 001 Main Plant Outfall
To Sanitary and
003 Bypass to mm——— CO, Ship Canal
Sanitary and Ship v
Canal e e e - Pol Note:
] olymer 1. () represents number of units
A 2. Studge Line
Rex?: to Stilling | Lagoons |, Post-Digestion Liquid Line
Interceptor Basins ® Centrifuges (18) | | = s Scum, Grit or Screening
------ Other
) 5 Recycle to
SwW

To Drying Areas or Beneficial Reuse Sites Interceptor

LMK



MWRDGC Stickney Water Reclamation Plant

FACILITY NAME AND PERMIT NUMBER: TI10028053 Form Approved 1/14/99

OMB Number 2040-0086

c

If the answer to B.5.b is "Yes,” briefly describe, indluding new maximum daily inflow rate (if applicable).

Provide dates imposed by any compliance schedule or any actual dates of completion for the implementation steps listed below, as applicable.
For improvements planned independently of local, State, or Federal agencies, indicate planned or actual completion dates, as applicable.
Indicate dates as accurately as possible.

Schedule Actual Completion
Implementation Stage MM/DD/YYYY MM /DD /YYYY
- Begin construction Y A1
- End construction [ S S Y S
~ Begin discharge I Y S
- Attain operational level I S S Y S
Have appropriate permits/clearances concerning other Federal/State requirements been obtained? __Yes No

Describe briefly:

B.6. EFFLUENT TESTING DATA (GREATER THAN 0.1 MGD ONLY).

Applicants that discharge to waters of the US must provide effiuent testing data for the following parameters. Provide the indicated effluent testing
required by the permitting authority for each outfall through which effluent is discharged. Do not include information on combined sewer overflows in
this section. Al information reported must be based on data collected through analysis conducted using 40 CFR Part 136 methods. In addition, this
data must comply with QA/QC requirements of 40 CFR Part 136 and other appropriate QAQC requirements for standard methods for analytes not
addressed by 40 CFR Part 136. At a minimum, effluent testing data must be based on at least three pollutant scans and must be no more than four
and one-half years oid.

Outfall Number: 001

OLLUTANT -
CONVENTIONAL AND NONCONVENTTONAL COMPOUNDS.
AMMONIA (as N) 5.53  |mg/L £0.63 | mg/L 1460  EPA'350.1  |0.02 mg7ZL
CHLORINE (TOTAL
RESIDUAL, TRC)
DISSOLVED OXYGEN 11.1 ng/L 8.5 mg/L 1461 BM 4500D,C
TOTAL KJELDAHL
NITROGEN (TKN) 8.41 mg/L 2.01 mg/L 1437 [EPA 351.2 0.08 mg/L
NITRATE PLUS NITRITE
NITROGEN 17.13 |me/L 8.85 mg/L 1459 [EPA 353.2. 10.02, mg/L
OlL and GREASE 13 me /L < 3 me /L 208 FPA 1664 3 mg/L
PHOSPHORUS (Total) 3.82 me/L 1.24 mg /L 1458 [EPA 3654 0.05 mg/L
TOTAL DISSOLVED
SOLIDS (TDS)
OTHER

EPA Form 3510-2A (Rev. 1-99). Replaces EPA forms 7550-6 & 7550-22. Page 8 of 21



FACILITY NAME AND PERMIT NUMBER: 1L.0028053 I;o!m Approved 1/14/99
MB Number 2040-0086

__MWRDGC Stickney Water Reclamation Plant
‘BASIC APPLICATION INFORMATION - ‘

PART C CERTIFICAT!ON

Al apphcants must compiete the Cemﬁca'aon Sechom Refer to mstrucﬂons to detarrmne who is an ofﬁcer for the purposes of thns certxf oatlon AII
apphcants must compiete all apphcable sections- of Form 2A, as exp!axned inthe Apphcahon Ovemew Indlcate below which parts of Form 2A- you have

" completed and are: submitting. By signing this ceftification statement a cants conf' irm that they have revxewed Form 2A and have completed all sectccns f
that apply 1o the facility for which this application is ‘stibmitted. : SEL e L ;

Indicate which parts of Form 2A you have completed and are submitting;
__ X Basic Application Information packet Supplemental Application information packet:
__X__ PartD (Expanded Effluent Testing Data)
X Part E (Toxicity Testing: Biomonitoring Data)
__ X PartF (industrial User Discharges and RCRA/CERCLA Wastes)
__ X Part G (Combined Sewer Systems)

ALL APPLICANTS MUST COMPLETE THE FOLLOWING CERTIFICATION.

i certify under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed
to assure that qualified personnel properly gather and evaluate the information submitted. Based on my inquiry of the person or persons who manage the
system or those persons directly responsible for gathering the information, the information is, to the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing
violations.

Name and official titie Osoth Jamjun, Chief of Maintenance and Operations
Signature (> ’&Ww

Telephone number 312.751. 5 101

Date signed

Upon request of the permitting authority, you must submit any other information necessary to assess wastewater treatment practices at the treatment works
or identify appropriate permitting requirements.

-

SEND COMPLETED FORMS TO:

EPA Form 3510-2A (Rev. 1-88). Replaces EPA forms 7550-6 & 7550-22. Page 9 of 21




Metropolitan Water Reclamation District of Greater Chicago

Stickney Water Reclamation Plant - Flow Diagram July 2006
Salt Creek Argo
Interceptor Interceptor
Recycle from SW Grit  ———»]  West Side Interceptor Rgcycle from
Dewatering, SW Seam Southwest Interceptor " Stilling Basins
Concentration, and SW
Studge Concentration B e TN Recycle to
- A ¥ Recycle from SW Sludge m TARP Salt Creek
WS Coarse Concentration, Pre & Post Interceptor
Coarse - —— 2= 2
Screenings Screens (4) Digestion Centrifuge and WS : 3 ScS::;iSrT . &
- Scum Concentration Tanks SW Coarse | >CTECTINES Dumpsters
Screens (6)
Dum;sters 355.7 Main Sewage | 344.3
P 6
A ® Main Sewage umps (6) ® 004 Bypass /-\_0—'52_‘
it () Exhaust Air <----, SR
Fine .
Screenings ! v
v .
WS Fine Contact Acerated Grit N Dewi?etring o
Screens (6) Chamber ML) Tanks (4)
S Noside  t % =l
355.7 WRP Sludge - 3443 Y
T ' ’ Dumpsters
S 3 2.6 ' S S 4
cum o , Preliminary v cum i
Concentration |« Skimming - 8.1 Sludge -
Tanks (2) Tanks (16) Sludge 4 i \ Pre!lmmary Scum
S 3 N\ Settling Tanks +—»{ Concentration
- creens (3) : 0) Tanks (2)
Recycle to Salt 24.0 ) 133
Dum{)sters Creek (Alt.) E 336.2
18.5 Studge Conc. i
Retum Tanks (16) [ =-="
: Pumps (4) ' 002 Bypass ) -
. . Recycle to SW 55~ Polymer Siphon
Ch&(le))e s "'—‘QF’ Interceptor 2 ! T :
- 335.7 t Pre-Digestion ' 6917
j Y Centrifuges (16) i 3
g 4 . '
Grit | . Aeration Tanks Bag Filters
; Imhoff Tanks ) g
| Battery A (36), 0.2 ! Battery A (8), B (3), (4)
B (36), C (36) i C(8),D(®) :
Dumpsters " i x
Sludge Holding ! i 391.1
355.5 Tanks (Feed) ! WAS "o,
(6 F---1 691.7 i T
v L | TR
¥
3555 2, }\ N v
4 i Final Settling Tanks
Methane Gas to - J JE— A (24), B (24), Blowers (5)
Boilersand < -4 Digesters (24) ; C (24), D (24) RAS
Siphon Electric Turbine !
I
2.7 '
22 DS-11 ' 691.7
TARP Studge Holding ' ! 0.0
Tanks (Draw) F---!
0.8 6 001 Main Plant Outfall
To Sanitary and
003 Bypass to o CO, Ship Canal
Sanitary and Ship 0.4 2.3 v
Canal Eooas Polymer
Recycle to 41 L .
Argo 0.4 | Stilling Lagoons Post-Digestion Note: ‘
. Basins ) Centrifuges (18) 2.3 1. () represents number of units
n P 2. ee—— Sludge Line
e | iquid Line
Recgcle o Scum, Grit or Screening
. . A v Other
To Drying Areas or Beneficial Reuse Sites Interceptor 3 Bold numbers indicate flows in MG

LMK




All flow data is in millions of gallons and is an average of the four year span from 2002 to 2005.

The Stickney Water Reclamation Plant (SWRP) treats wastewater with both primary and secondary treatment. A flow
schematic showing the processes is attached. The primary treatment is divided between two sets of processes, with flow
entering on the “West Side” and the “Southwest Side”. The West Side treats through screenings, skimming tanks, and
Imbhoff tanks, with grit flowing through channels and sludge going directly to digesters. The Southwest Side treats via
screenings, aerated grit tanks, and preliminary gravity settling tanks. Grit is dewatered and preliminary sludge is screened
and concentrated before digestion. All flow then goes through a common secondary system of four-pass aeration tanks and
final settling clarifyers. Sludge is anaerobically digested and then dewatered and aged for land application and other
beneficial reuse.

SWRP has a dual power feed system for redundancy and backup to each process. The electrical schematic indicating the
power feed redundancy is attached. Two lines come in from independent sources and each feeds half of a process. In case
one line goes down, the plant will be able to operate continuously at one half of the daily flow, and ties can be switched to get
the remainder back online within the hour while repairs are made to the dead feed.

LMK




Form 2A, Part B.4

Operation/Maintenance Work
Performed by Contractor(s)

Stickney WRP NPDES Permit Renewal Application

CONTRACT NO. CONTRACTOR NAME ADDRESS TELEPHONE CONTRACTOR RESPONSIBILITIES
06-611-11 Independent Mechanical Ind. 4155 N. Knox Avenue Chicago, I1. 60641 773 -282-4500 {Provide a variety of tradespersons for repairs and alterations at various locations
06-612-11 Gosia Cartage Ltd. 6400 River Rd. Hodgkins, IL 60525 708-352-3584 | Street sweeping services including equipment and operators for plant maintenance
06-614-11 ACM Elevator Co. 2293 S. Mount Prospect Rd. Des Plaines, IL 60018 847-390-3720 |Elevator maintenance throughout the Stickney WRP
06-616-11 Magnetech Industrial Ser., Inc. 1125 S. Walnut St. South Bend, IN 46619 574-234-8131 |Servicing, testing, and calibrating switch gear
06-656-11 Divane Bros. Electric Co. 2424 North 25th Ave. Franklin Park, IL 60131 847-455-7143 linspection, repair, maintenance on electrical controls
06-918-11 Carrier Corp. Carrier Parkway Syracuse, New York 13221 630-516-3278 |Repair and maintenance on heating and cooling systems
06-960-11 Fence Builders of IL., Inc. 1129 E. Treeline Dr. Lockport, 1L 60441 815-836-8064 |Removal and installation of security fence on the perimeter of the Stickney WRP
06-961-11 Restore Masonry, LLC 5721 N. Tripp Ave. Chicago, IL. 60646 773-588-4555 ITuckpointing, roofing and other rehabilitation work for Aeration Batteries A and B
06-962-11 CL Coating, LLC 8450 W, 191st St., Unit 19 Mokena, IL 60448 815-464-3053 |Painting and mitigation of lead-containing coatings at the Stickney WRP & Mainstream PS
06-963-11 Accu-Paving Company 2665 S. 25th Ave. Broadview, IL. 60155 708-343-5900 |Pavement repairs at various locations in the Stickney WRP
06-982-11 Meccon Industries 2703 Bemnice Road Lansing, IL. 60438 708-474-8300 _|Fumishing, delivering and installing two ozone generators at the Stickney WRP
06-987-11 Swanson Contracting 11701 S. Mayfield Alsip, IL 60803 708-388-0623 |Railroad track maintenance in the Stickney WRP




FACILITY NAME AND PERMIT NUMBER: Form Approved 1/14/29
o [ . ) . ) . - OMB Number 2040-D085
S f,»f//i“‘ﬁ.,}j [P ILoe2kos =
'SUPPLEMENTAL APPLICATION INFORMATION

Effiuent Testing: 1.0 mgd and Pretreatment Treatment Works. If the freatment works has a design flow greater than or equal fo 1.0 mgd or it has {or
is required fo have) a prefreaiment program, or is otherwise required by the perrnitting authority to provide the data, then provide effluent testing data for the
foliowing poliutants. Provide the indicated effluent testing information and any other information required by the permitting authority for each outfall through
which efluent is discharged. Do not include information on combined sewer overflows in this section. All information reporied must be based on data
collected through analyses conducted using 40 CFR Part 136 methods. In addition, these data must comply with QA/QC requirements of 40 CFR Part 136
and other appropriate QA/QC requirements for standard methods for analyles not addressed by 40 CFR Part 136. indicate in the blank rows provided

beiow any data you may have on poliutants not specifically listed in this form. At a minimum, effiuent testing data must be based on at least three poliutant
scans and must be no more than four and one-half years old.

Outfall number: __{ ) D) (Complete once for each outfall discharging efiuent to waters of the United States.)

METALS {TOTAL RECOVERABLE]}, CYANIDE, PHENOLS, AND HARDNESS,

ANTIMONY £ C%(’; m?u 11 [E{’E {ﬁéjs/ 09 H.0 “»5:5‘5}‘43’)4(
e szl fopos "5 RIEx D.0OBML
P Do m%~ A E0n0) g%’S// L KU D.0t0D ¥Y)
cADMIOM 0.0 ML Lol ™ Y .o ¥
o 00711, b goi] " 1454 0ot
orrer pow| " 400" 4G p.ooo )
LD o) Y s /B s 0.000 Mok
i oo .08 vl |gm3ns |o.03 4
NICKEL vy i | ™ 40.008 " s £.00o Mk
SELENIUM e f’*}%’» .06 "‘ﬂ.%"ﬁ;r A iy “Sﬁ(&f £. 003 ?‘5{,»